MERCURY (115 (4 CYL.)) < E xhaust Plate b w
Serial Mbr B ange: 9559771 THRU 9793576 [BEL)
Ref |Clazs|Part Description Qt Comment Foolnote &
1 429544 4| EXHALST PLATE ASSERMBLY 1 [115]
3 2 17 23784| FIN, Dowel 3
3 42939 SEAL 1
4 44344 1| MOUNT, [3.25 Inch) 1
4 44344 2|MOUNT, [2.375 Inch] 1
il 10 40107 50| SCREW, (M3 = 50) 4
g 10 42974 |BOLT, [M12 = 175] 2
7 12 9316 '"WASHER 2
a 12 28421 '"WASHER 2
9 11 90093 | NUT 2
10 10 40011151 |SCREW, (M8 » 35) 2
10 10 40011158|SCREW, (M2« 70) 1
11 27 43008 3|GASKET 1 1
12 42966 2|ExHAIST TUBE 1 [100)
12 42966 3|ExHAUST TUBE 1 [115]
13 10 40011151 |SCREW, (M8 » 35) f
14 42962 | SEAL 1
15 32 43014 1'wMTER TUBE, Long 1
15 32 43014 2ATER TUBE, =-Long 1
16 99019 | CLAMP 1
17 428471 | 5EAL, W ater Tube, Upper 1
18 10 40107 50| SCREW, M3 = 50] 2
19 25 93221 | GROMMET 1 1
20 429534 2| BRACKET ASSEMBLY, Lower, Bla|1
20 429538 3| BRACKET ASSEMBELY, Lower, Grz|1
20 429534 4| BRACKET ASSEMBLY, Lower, Oy:|1
21 43405 SEaAL 1
22 10 217427 50 |SCREW, (M8 = 50) 3
23 23 48237 | BUSHIMG 1
24 739324 9| 5HIFT SHAFT ASSERMBLY, Upper |1
25 429124, 1| SHIFT LINE 1
26 23 48475 BUSHIMG, Double Flange 2
26 23 42934 |BUSHIMNG, Single Flange 1
27 13 29720 'WASHER, Wave, 0ld Design 1
28 12 24664 '"WASHER, Old Design 1
29 11 40063 4|NUT, [ME] 1
a0 23 430471 | SPACER, Long 1
a0 23 11289|5PACER, =-Long 1
Kl 43053 | COUPLING, Maon Power T rim 1
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